



Pos	Part Number	Description	Additional Text	Quantity
2	21011004000	Headlight mask, cover		1.00
3	21011004050	rubber cable guide		1.00
4	76006014000	rubber grommet		3.00
5	21011003000	Headlight mask, rear wall		1.00
8	21008019033	Undertray		1.00
9	0081050121	EJOT PT screw K50x12	only for US and SixDays	6.00
10	54211052000	CLAMP RSGU 24/15		1.00
11	0017060205	SCREW FOR PLASTIC K60X20 SW6		1.00
15	21008011000HBA	Fender top part		1.00

16	21008025000	front fender mounting left		1.00
17	21008026000	front fender mounting right		1.00
18	21008030000	Special screw M5x19,5		6.00
19	60008008050	blind plug nut M5 WN16A		6.00
20	69008021040	special screw M6x14		4.00
21	21008015000	License plate holder		1.00
22	21008015020	Cover, license plate holder		1.00
23	58214069051	rubber grommet 16x10.8x3		2.00
24	60006001022	rubber grommet 9x11x16x8.5 mm		3.00
25	0024060206	HH collar screw M6x20 TX30		3.00
26	0024060106	HH COLLAR SCREW M6X10 TX30		4.00
27	0985060003	Self lock. nut DIN985-M6-A2		4.00
29	60408061050	RUBBER 14X6.5X2.3MM		2.00
30	58412080400	Rear reflector red		1.00
31	21014040000	Rear Light		1.00